technical bulletin

MWMGMPWWMFMMMSWW.M”MAW'&'WYOH(.N.Y. 10018

PULP AND PAPER MILL IN-PLANT AND
CLOSED CYCLE TECHNOLOGIES - A REVIEW NF
OPERATING EXPERIENCE. CURRENT STATUS. AND RESEARCH NEEDS

TECHNICAL BULLETIN NO. 557

OCTOBER 1988



NATIONAL COUNCIL OF THE PAPER INDUSTRY FOR AIR AND STREAM IMPROVEMENT, INC.
260 MADISON AVE. NEW YORK, N.Y. 10016 (212) 532-8000

Dr. Isaiah Gellman

President
1988
October 31, (212) 532

TECHNICAL BULLETIN NO. 557

PULP AND PAPER MILL IN-PLANT AND
CLOSED CYCLE TECHNOLOGIES - A REVIEW OF
OPERATING EXPERIENCE, CURREN S, AND RESEARCH NEEDS

over the last two decades, the pulp and paper industry has
made significant gains in its efforts to reduce fresh water usage
[...]
Following regeneration, the resin was reactivated by passing spent
acid from the chlorine dioxide generator or C stage effluent. The
resin was then reused for treating E; filtrate.

It was reported (131,132,133,134) that the process accomplished
the following:

(a) An average color reduction of 90 percent COD reduction of 80
percent, and BOD reduction of 50 percent.

(b) Almost complete elimination of chlorinated phenols and guaia-
cols.




;30__

CAUSTIC /H\ "\ CHLORINATION

EXTRACT \C

W, . \__/ - EXTRACT

‘CARBON

TIMER

~ CAUSTIC
REGENERATE

1st 2nd
RESIN RESIN
COLUMN COLUMN

REG.
RECYCLE
TANK




- BLEACHERY

EFFLUENT

FILTRATION
FOR
SUSPENDED
SOLIDS
REMOVAL

FIGURE 10

BILLERUD UDDEHOIM PROCESS PILOT PLANT FLOW DIAGRAM -

‘ REGENERANT

(4—8% NaOH)

ION
EXCHANGER

REGENERATION

DECOLORIZED
EFFLUENT

BLACK
LIQUOR

RECOVERY
FURNACE

EVAPORATOR

_’[E_



-32-

(c) Almost complete elimination of effluent toxicity. - ~\
(d) Some removal of trace metals.

The process did not remove resin and fatty acids, and no
significant buildup of chlorides was observed in the white liquor.
It was theorized that since the process did not recycle inorganic
chlorides, the small amount of chlorine recycled with organic
chlorides was being purged from the system as HCl in the presence of
significant concentrations of SO, in recovery furnace gases.. The -
life of the resin was reported to range from 1 year to 3 years.

“A major problem with this process has been the short resin life .
and the variability in the performance of the resin from different '
batches. According to persons knowledgeable about the process, at
times an entire new batch of resin exhibits such poor removal
efficiencies that it has to be abandoned and replaced by another
(135). In 1980 a full scale plant was installed at a 300 tons per
day Billerud-Uddeholm bleached kraft mill in Skoghall, Sweden
(136,137). The plant was designed to treat the entire C and E;
stage effluents. The concept of the bleach plant was essentially
the same as the pilot plant, except that in place of fixed beds of
resin, the resin beds were moved from stage to stage. After a long
and troublesome start, the system operated with some success for
some time. However, due to problems encountered with low resin life
and poor removal efficiencies, in 1987 the mill decided to abandon ~
this process and install a secondary treatment system (138).

Ce Cost of Effluent Treatment Usi esins

In 1980 Lindberg and Lund (133) estimated the annual operating
cost excluding depreciation and capital recovery of treating C and E
effluents from a 300 ton/day CEHDED bleach plant at $3.50/ton of
production, assuming a 2 year resin life. The equipment and
installation costs were estimated at $13,000/ton of production/day.
In 1981 actual operating and labor cost excluding depreciation and
capital recovery for this system was reported by Bérjeson and
Lindberg (136) as ranging between $7.75 and $10.25/ton of produc-
tion. As noted above, this process was abandoned in 1987 due to
short resin life and higher than expected operating costs. -

X  ACTIVATED CARBON ADSORPTION B .

A. General Information

Activated carbon has been used for removing organics from water
and wastewater streams for many years. According to Timpe et al.
(139) activated carbon is characterized by an extremely large
surface area per unit mass (450-1800 mz/g), and has very high ~
capacity for surface adsorption of organic molecules of relatively
low water solubility. The higher molecular weight organic compounds
are generally more amenable to activated carbon adsorption than are




-33-

- low molecular weight compounds. Colloidal organic compounds cannot
penetrate the pores of activated carbon and are not effectlvely
removed. Strongly polar organic compounds such as amino acids,
hydroxyl acids, sulfates, and sugars are refractory to carbon
treatment. Activated carbon is also not generally effective in
adsorbing inorganic electrolytes from solutions.

The effectiveness of activated carbon in removing certain
dissolved and colloidal materials by adsorption results primarily
from its extremely high surface area per unit mass. However, other
factors such as pore size distribution and surface chemistry of the
carbon play an important role in determining the overall effectlve-
ness of activated carbon. :

Activated carbon treatment systems typically consist of one or
more columns of activated carbon, through which the effluent is
passed following some pretreatment. Certain organics are adsorbed
on the carbon and the cleaned stream is available for reuse or
disposal. After some use, the adsorptlon capacity of the system is

exhausted and the carbon column is either regenerated or disposed
of. Most larger scale systems are based upon carbon regeneration.

B. Activated Carbon Application in the Pulp and Paper Industry

Several investigators have examined the feasibility of using
activated carbon to remove color from pulp mill effluents. Timpe et
al. published a number of reports on their laboratory and pilot
plant studies on the use of activated carbon for treating effluents
from an unbleached kraft pulp mill (140,141). Their studies showed
that a microlime treatment for color precipitation followed by
adsorption on granulated activated carbon could produce effluent
containing 100 units of color and 100 mg/L of total organic carbon,
suitable for reuse in the unbleached kraft mill. They also reported
that activated carbon treatment removed all of the foaming tendency
of the effluent.

In a later study, Lang et al. investigated the effectiveness of
activated carbon in treating E stage filtrate from a bleached kraft
mill (142). The study showed greater than 90 percent removal of
color when effluent pH was adjusted to 5 prior to carbon adsorption.
The spent carbon could be regenerated several times with caustic
before thermal regeneration was necessary.

NCASI conducted a number of studies on carbon treatment of
bleach plant effluents (143,144,145). The studies showed that
molecular weight distribution of color bodies played an important
role in treatment efficiency.

In 1980 Carpenter conducted laboratory studies to examine the
effectiveness of the addition of powdered activated carbon to an
activated sludge treatment system of pulp mill effluents (146). The
study showed only modest removal of color at carbon dosages up to
1,000 mg/L.



~34~

In studies conducted by Chen (147), it was reported that a
shorter contact time of 35 minutes required up to 230 pounds of
activated carbon per 1,000 gallons of effluent to remove 80 percent

of the color.

In a recent paper, Sierka and Bryant (148) examined the effec-
tiveness of two commerc1a11y available powdered activated carbons in
removing total organic carbon, total organic chlorides, and organic
chlorides with an apparent molecular weight less than 1000 (TOX
<1000 AMW). Their interest in TOX <1000 AMW emanated from an as yet.
unpublished study by Bryant (149) which showed a significant
correlation between TOX <1000 AMW and both acute and chronlc
tox101t1es.

The study .showed that one of the powdered activated carbons
(F-300) removed 52, 79 and 62 percent of TOX <1000 AMW from combined
sewer, caustic extract, and C stage filtrate streams, respectively.
The study did not address the question of carbon regeneration and
treatment of adsorbed material.

C. t o ffluent tment Usi Carbon Adso

In a report submitted to the State of North Carolina (150), the
cost of installing an activated carbon system at a mill to treat its
entire secondary effluent to reduce its color by 80 percent was
estimated to be $117,000,000 (1987 costs), and the annual operating
cost including deprec1at10n and capital recovery for the system was
estimated to be $42,574,000 (1987 costs). This gives an installa-
tion cost of $3,343/1000 gallons of effluent flow/day and an
operating cost of $3.43/1000 gallons of effluent treated. The flow
rate and characteristics of the effluent to be treated are shown in

Table 2.

The activated carbon color removal system design in the above
system consisted of a pH adjustment and control tank to lower
effluent pH to 5.5, sand filtration equipment to remove suspended
solids, carbon adsorption columns with 30 minute retention at
average flow to remove color, and final pH adjustment. Caustic
would be used to wash color bodies from the used activated carbon,
which would be regenerated and reused. The regenerant solution
would be concentrated in a separate evaporator and incinerated in a
rotary incinerator. The major assumptions in preparing this report
were:

(1) Sand filtration was capable of reducing effluent TSS to less
than 5 mg/L.

(2) The activated carbon thermal reactivation process and the
concentrated stream evaporation/incineration process would work.

(3) It would be possible to obtain an operating permit for the
incinerator.




© =35~

TABLE 2 DESIGN BASIS FOR EFFLUENT TREATMENT SYSTEMS
EFFLUENT CHARACTERISTICS
Flow - 35 MGD Average
55 MGD Peak

Color - 357,000 lb/day Average
- = 535,000 1lb/day Maximum

PpPH - 7.3 Average
- 6.5 to 8.3 Range

TSS - 40 mg/L Average
140 mg/L Maximum

Temperature - 90°F Average
_ - 65 to 110°F Range

D. Operating Problems and Research Needs

The major problems!that have been identified with activated
carbon systems are: '

(1) Frequent plugging of carbon beds with suspended solids.

(2) Biological growth in carbon columns and gassing off, resulting
in carbon bed wash-out.

(3) Absence of a suitable technology for treating the concentrate
from carbon regeneration at bleached kraft mills.

Any research program which is aimed at advancing the applica-
tion of this technology to pulp and paper mill effluent treatment
would have to address the above problems.

XI CHEMICAL COAGULATION

Chemical coagulants are known to destabilize large organic
molecules such as color dissolved in water, resulting in the
formation of flocs. The resultlng flocs can be separated from water
by allowing them to settle in a quiescent zone or by air flotation.
Lime, alum, ferric chloride, and polyelectrolytes have been utilized
for pulp and paper mill effluent treatment.

A. Lime Treatment

(1) Application of Lime Treatment in the Pulp and Paper Industry -

NCASI conducted a number of studies aimed at utilizing lime for




-36-

treating pulp mill effluents (151,152). These studies led to the
development and patenting by NCASI of the "massive lime" process
(153). This process was implemented at the Springhill, Louisiana
mill of International Paper Company for a period of less than two
years, and has been described in several articles (154,155,156,157).
At Springhill, all the lime produced at the mill was slaked with the
highly colored E stage filtrate. Slaked lime at a rate of 20,000
mg/L of lime was applied to the remaining colored effluent. The
sludge was allowed to settle in a primary clarifier and was sent to
the green liquor clarifier for chemical recovery. The clarifier
effluent was recarbonated with CO; to recover the soluble lime as
calcium carbonate. The study showed 90 to 95 percent removal of
color and 50 to 75 percent removal of total organic carbon from the
treated filtrate streams. The major shortcomings of the process
were its high lime use and recycle of chlorides to the chemical
recovery system which can cause severe equipment corrosion.

The problems identified with the "massive lime" treatment led
to the development of "minimum lime" treatment, which utilized lower
concentrations of lime than used in the "massive lime" scheme. This
process was implemented at three different mills. The experiences
at these mills have been reported in detail (158,159,160,161,162,
163,164,165). All of these systems were capable of removing 75 to
90 percent of color from the streams to which they were applied.
None of these systems is currently in operation. The major problem
encountered with all these systems was the inability to adequately
remove moisture from the lime sludges that were obtained.

"(2) Cost of Effluent Lime Treatment - Watanabe et al. (166) stated

that in 1983 the operating cost of a lime treatment system in Japan
designed to treat bleach plant effluents was $8.31/1000 gallons of
bleach plant effluent treated (assuming 130 yens/dollar). No

equipment and installation costs were provided, and the operating
costs did not include depreciation and capital recovery.

In a report submitted to the State of North Carolina (167), the
cost of installing a lime color removal system at a mill to treat
its entire secondary effluent to reduce its color by 80 percent was
estimated to be $55,500,000 (1987 costs), and the annual operating
cost including deprec1atlon and capital recovery for the system was
estimated to be $23,177,000 (1987 costs). The flow rate and
characteristics of the effluent to be treated are shown in Table 2.
This gives an installation cost of $1,586/1000 gallons of effluent
flow/day, and an operating cost of $1.86/1000 gallons of effluent
treated.

The lime color removal system design for the above system
utilized a reaction basin with 15 minute residence tim to add lime
to the effluent, dual flocculating clarifiers with a 3 hour reten-
tion time, a carbonation basin to adjust the pH to 10.5 to convert
calcium hydroxide to calcium carbonate, dual clar1f1ers/ca101um
carbonate settling tanks for separating and removing calcium
carbonate from the effluent and a pH adjustment basin to adjust the
effluent pH to 7.0 prior to final discharge. The sludge from the

!



-37-

clarifiers would be dewatered and sent to a separate lime kiln where
it will be burned to recover lime for use in the process. The major
assumptions in preparing this report were:

(1) The increase in dissolved solids resulting from implementing
this technology would not have to be controlled.

(2) pH adjustment of the effluent would not pre01p1tate colloidal
sul fur.

(3) It would be possible to obtain permlts for the lime kiln needed
to recover the lime.

B. Alum Treatment

(1) Application of Alum Treatment in the Pulp and Paper Industry -
A system which treated pulp mill effluent with alum was 1mplemented

at Gulf States Paper Corporatlon in Tuscaloosa, Alabama in 1974.
The system, described in several articles (168,169,170,171), was
designed to treat the secondary treated effluent from the mill,
while recovering the alum. Though the system removed 90 percent of
color, its operation was intermittent due to severe problems with
sludge thickening and alum recovery and reuse. The mill is no
longer in operation.

Several other investigators have reported on their studies
aimed at color removal utilizing alum (124,172), and full scale
installations are reported to be operating in the USSR (173,174,
175). Smetanin et al. (176) described a lignin and organics removal
system for treatment of treated pulp mill effluent at the Baikalsk
mill in the USSR. The system consists of alum treatment, separation
of alum sludge at a consistency of 0.25 percent, polymer addition
and air flotation of the sludge to a consistency of 4.5 percent,
concentration of the sludge to 15 percent consistency, and, finally,
burning of the sludge in rotary kiln dryers. During a visit to this
mill in August 1988, it was learned that alum was not being recov-
ered and that ash from the rotary kiln sludge dryer was being
disposed of in a pond (177).

(2) Cost of Effluent Alum Treatment - In a report submitted to the
State of North Carolina (178), the cost of installing an alum

treatment system at a mill to treat its entire secondary effluent to
reduce its color by 80 percent was estimated to be $43,900,000 (1987
. costs), and the annual operating cost including depreciation and
capital recovery for the system was estimated to be $17,939,000
(1987 costs). The flow rate and characteristics of the effluent to
be treated are shown in Table 2. This gives an installation cost of
$1254/1000 gallons of effluent flow/day, and an annual operating
cost of $1.44/1000 gallons of effluent treated.

The proposed alum treatment system design consisted of a pH
adjustment and alum addition basin with 2 minute retention, dual
reactor clarifiers for forming and settling alum floc, and a pH
adjustment basin prior to final effluent discharge. The alum floc




at about 0.5 percent consistency would be pumped from the clarifier
to a dissolved air flotation unit to thicken it to 5 percent
consistency. This would be further thickened to 25 percent consis-
tency in a screw press. The dewatered sludge would be dried in a
flash drying system and incinerated in a fluidized bed incinerator
for alum recovery. The major assumptions in preparing this report
were:

(1) The increase in dissolved solids resuiting from implementing
this technology would not have to be controlled.

(2) The disposal of alum sludge would not require landfill lining.

(3) It would be possible to obtain a permit to operate the in-
cinerator.

C. ic ide d Ferric Su te

Ferric chloride alone, and in combination with other chemicals,
has been examined for effluent color removal. Studies conducted by
Smith and Christman in 1969 showed that approximately 90 percent of
color could be removed with ferric chloride under acid conditions

(179).

-. Olthof and Eckenfelder conducted laboratory studies that showed
that as compared to lime, lower dosages of ferric chloride and alum
are needed to achieve approximately 90 percent color removal (180).

Dugal et al. conducted laboratory studies on the effectiveness
of combined lime and ferric chloride treatment in removing color
(181). Their study showed that multivalent ions were effective in
removing almost all the color bodies, whereas lime treatment was
most effective in removing color bodies with a molecular weight

greater than 400.

The major shortcoming of all these studies is their failure to
address the question of sludge thickening and ultimate disposal of
the sludge in a cost effective and environmentally sound manner.

D. Organic Polymer Treatment

(1) A jcation of Polymer Treatment in the and Pape

Industry - Abstracts of papers published by Kamanomido, Shimirra,
and Noda (182,183,184) suggest that the authors have had success in
removing color from semichemical pulp mill effluents by treating
them with ammonia-epichlorohydrin condensation polymer, aniline-
formaldehyde condensation polymer, and polythioureas.

In 1976 NASA was granted a patent for removing color from
unbleached kraft pulp mill effluent streams (185). 1In this process
the effluent was treated with quaternary ammonium compounds and
activated carbon to remove color and other adsorbable substances.
The quaternary ammonium compounds were recovered by going through a
process that used methanol and required three filtration steps.




-39-

Activated carbon was produced in the process by pyrolyz1ng the
cellulosic material, and lignin sollds were recovered separately.

In a study funded by the Tennessee Valley' Authorlty, Roberts
reported that in jar tests a cationic surfactant removed greater
than 95 percent of color from caustic extract and secondary waste
treatment effluent (186). They examined the effect of surfactant
doses, pH, mixing, and coaddition of alum on color removal. They
proposed a pilot plant using a surfactant and dissolved air
flotation. No attempt was made to address the question of the
disposal of the separated material.

In a recent paper Garcia-Heras and Melé (187) examined the
effectiveness of removing bleach plant effluent color by floccula-
tion with ferric chloride, lime, and acrylamide copolymers. Their-
paper included Table 3 which compared the results of color removal
with ca(II), Al1(III) and Fe(III). Garcia-Heras and Melé found that
ferric chloride at a pH of 4.5 was the most effective coagulant for
a combined bleach plant C stage and E stage effluent. However, the
zone settling velocity for the floc was small at high color removal
efficiencies. The settling velocity could be increased signifi-
cantly by adding a copolymer of acrylamide with an acrylic ester of